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\RM BED & ACCESSORIES

e | PEBR CommonPa
Fig. &2 - h Mo - F Vi< o A A R oot
i & b4 Description O ‘ ; L
No. Parts No Ret. No Amt. ! ‘ P
Req. | ; 3
1 MS 01A0 830  W231573H0O2 & R Face plate 1 — i
2 M9 1101 004  W466810HO1 752 4 % 11/6440)x9 Screw 11/64(40)x9 6
3 MS O1A0 691  W349789HO1 2 4 oy b Gasket 1 i
4 MS O1A0 584  W488556HO1 X B A N — Thread take-up cover 1 | ] T
5 M9 1110 002  W500294HO01 ¥ P 3 11/64(40)x8 Screw 11/64{40)x8 1
6 MS O1A0 600  W231572H02 N v 7 H N — Top cover 1
7 M9 1113 002  W500182HOT bed * S 11/64(40)x 15 Screw 2 |7
8 MS O1A0 339  W115633H02 F-B—HIN— Motor cover 1 T
9 MS O1A0 601  W48856 1HO1 H N — B IR Adapter -
10 M9 1110 002  WB00294HO1 b e 3 11/64(40)x8 Screw 11/64(40)x8 2
1 MS O1A1 339  W488557HO1 A 8 — IR Cover plate 1
12 M9 1101 004  WA466810HO1 73 % A4 %Y 11/64(40)x9 " Screw  11/64(40) X9 2
13 MSO1A0 776  W115634H02 Nk h N = Belt cover RN
14 M9 0550 050 BS913NO4OPOS £ 5 Wwasher 5 ’ i I
15 MO 0503 037  BS900NO15P62 P + X % ¥ MBX70 Screw M5 X70 ’ o I
16 MS O1A0 776  W115635HO01 ~ - Z Base 1
17 ML 10A0 417  WS501991HO1 3 L 7 Rubber cushion 2
18 M9 1110 002  WB500294HO1 bd * S 11/64(40)x8 " Screw  11/64(40)x8 8
19  MSO1A2 339  W349784HO02 XY #n i - &\ X, Y cover (R) i 1
20 MSO1A3 339  W349785H02 X Y h N — (%) X, Y cover (L) ) T
21 M9 1110 002  W500294HO01 B = S 11/64(40) x8 Screw 11/64(40) x8 4
22 MS O1A1 470  W349814HO1 2 N YR 7 slide plate i ) 1
23 MO 0612 002  WA488893HO1 T x S 3/32(56)x18 Screw 3/32(56) x1.8 I T2
24  MSO1A1 101  WA488910HO1 st W 422 Needle plate $2.2 I
25 MS 01A1 476  W488940HO1 S S . ' Spacer — 1
26  MS O1A4 339  W349788HO1 YL H—hIN— Cylinder cover 1
27  MS O1A0 361  WA488566HO1 V) by % ) Latch o o 1
28 M9 0906 003  WS501582HO1 F P 3 9/64(40)x3.2  Screw 9/64(40)x3.2 i 4
29 MSO1A0 192  W488565H01 R N % o " Leaf spring T T
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ARM BED & ACCESSORIES

%

HFESH Common Parts
Fi BHI - K AMID - R L5 R A B A A A
9 b an : - a , B2 Cod b
=i & 24 Description Lo ‘ Do
No Parts. No Ref No Amt. R ‘ Lo
Req. : o ! !
41 MS O1A0 620  S452001HO04 S O>7y 57 Clamper 3 l ' i J‘ ! 7
42 M9 1110 002  WS500294HO1 bed * S 11/64(40)x 8 Screw 11 -/64(40)x8 2 | ’ :
43 M9 1108 001  BS03846HO1 A X % ¥ 11/6440)x55 Screw 11,/64(40) x5 5 2 —Tﬁ_‘q" I I
901 MF 90EO 550 WA87036G02 TUrrvar () Pre-tension complete 1 B R
44 MF 90A0 553  W487037HO01 £ - a % Thread tension stud 1 !
45  MF 90A0 181  WA487038HO1 % ¥ A Thread guide 1 b
46 MF 10A1 555 W501636H0O1 HE -+ m Thread tension discs 2 B ' |
47 MF 36A0 245 w462881HO1 B ¢ N -4 Thread tension spring 1 !
48 M9 1101 046  W501637HO1 YT IF oy R Thumb nut 1| i
49  MF 10A0 180  B409034HO1 % % " Thread guide 1 |
2902 MF 10E0 210 W346065G01 Tt % B BB (M Thead tension regulator complete 1 |
50 M9 1608 046  W476469HO1 FOE ;v b (EREENR " Thumb nut - 1 T B
51 MT 60A0 802  W476470HO1 B 4 ik A (ERBER) Thumb nut revoiution stopper 1 T [
52 MN 10A3 245  W461785HO1 M s /v x (LREER) (=g Thread tension spring 1 N _T
53 MM11AQ 856 W477611HO1 W OF M M T (FREEHR Thread tension releasing discs 1 !
54 MF 10A0 555 W444059H01 A F m (F%RAE2E) Thread tension discs 2 |
55 MF 10A0 553 B 419178HO1 F & (EREAER) Thread tension stud 1
56 MF 10A0 187  W486372HO1 H BN 3 (LRIEESR) (EH) Thread Take-up spring 1 | T
57  MF 10A0 709  W453140HO1 7oy L a1 (EXAES) Thread tension regulator 1
58 M9 1501 085 P 648001X01 o Yy > 4 si5 O-ring S15 1 |
59 M9 0906 003  WB01582HO1 ¥ * L 9/64(40)x3.2 Screw 9/64(40)x3.2 2
60  MS O1A0 739  W488558HO1 £ F O Hinge plate 1
61 M9 0216 060  W500780HO1 & L $2x23 Pin 1
62 MS O1A0 560  W488560GO1 e F Hinge 2
63 M94001 037 BSSOON11SP12 P MM % 3 M&x12 Screw M5 x12 '8
64 MS O1A0 160  W488562H01 7 14 H - K Eye guard 2
65 M9 0806 002 B508857HO1 T oz S 1/8(44)x6 Screw 1/8(44)x6 R
66 MS O1A0 477  W488564HO1 S ST A Stopper 1
67 MS O1A1 739  W488942G0O1 e > F Hinge T
68 M9 1110 002 = WS00294HO1 bl 2 ¥ 11/64(40)x8 Screw 11/6440)x8 B 2
69 MS O1A1 601 w488563HO0O1 74 H— IR Adapter 2
70  M90804 002 B503897HO1 F x 3 1/8(44)x3.5 Screw 1/8(44)x35 ’ 1
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ARM BED & ACCESSORIES

Common Parts

Fig. ®& 3 - F @mpgao -k ﬁ:&
£8 & #
No. Parts. No Ref. No. Amt.
Req.
81 M9 0909 003  W501901HO1 L ¥ x o 9/64(40)x6 Screw 9/6440) X6 2
82 MF 80A0 181  WA483484HO1 * ® N Thread guide ) 1]
83 MF 70A1 180  W481679HO1 A ¥ 0K Thread guide T 1
‘84  MF 10A0 181  W452151HO1 » x M Thread guide o
85 MO 1900 080  WS501374HO1 5 L £ 419 " Rubber plug 2
86 M9 0880 080  WS501320HO1 3 N 12 488 Rubber plug 6
87 M9 1180 080 WS502069HO1 3 L B 4118 ‘Rubber plug T 2
88 M9 081 080  WB02944HO1 5 L B 488 Rubber plug I
89 M8 0570 080 WS502078HO1 ] A 2 ¢57 Rubber plug -
90 M9 1202 002  WS500664HO1 bd x ¥ 3/16(28)x9.5 Screw 3/16(28)x9.5 T T 2
903 MS O1EO0 190 P992009X01 *x X £ B Bobbin winder complete 1
91 MS O1A0 417  WA488959HO1 = L 7 Rubber ring T
‘92 M9 1118 002 BS09061HO1  F % ¥ 11/6440)x10 Screw 11/64(40)x10 o 1
' 904 MS 01EO 180 P979001X01 % % " ' Thread guide T T
71 M9 0204 060 B509216HO1 E (LB Thread tension releasing pin 1 |
72 M90901 002 WS00741HO1 ¥ z S 9/64(40) x4 Screw 9/64{40) x4 1
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SEWING MECHANISM

(5 %2R E, Common Parts

Fig ;& - K EMI - K E% |

g & =4 Decription Amt |
No. Parts. No. Ref. No. !

Req. i

121 MN25BO 128  S970005H04 T < . 4§ DPx17 #£16 Needle DPx17 #16 1
122 M9 0815 002  WA484210HO1 T x 3 1/8(44)x4.5 Screw 1/8(44)x4.5 . S
123 MF 21D0 181  WA468259HO1 % % N Thread guide - R
124  MF 10A1 181  W502073HO1 EA % N Thread guibe T
1256 M8 1102 001  W500489HO1 A X % U 11/6480)x2.7 Screw 11/6440)x2.7 I
126 MG 30A0 664  W487002HO1 4t # 2 2 1 (F) Needle bar bushing (L} 1
127  MS O1A0 660  W488567HO2 $t * Needle bar T 1
128 M9 1502 001  B509349HO1 A X % o 15/64(28)x3 Screw 15/6428)x3 o1
126 MS O1AO0 663  W488568H02 $t ¥ X .42 I (L) Needle bar bushing (U) 1]
130 M9 1110 002  W500294HO1 F F 3 11/64(40)x8 Screw 11/64(40)x8 T 1
131 MSO1AO 1565  WA488569HO01 % A & Guide 2
132  MF 10A0 325 - W443934HO1 s g Square block ’ B
133 M9 1516 001  WB500006HO1 A X 3 ¥ 15/64(28)x13 Screw 15/64(28)x 13 ) T
906 MS O1E0 580 W349790G01 x 2 8t (#) Thread take-up lever com})rléte' ' I
134 M9 1802 006  B503851HO1 - JN A A Set screw T 1
135  MS O1A0 383  W488570HO1 9 5 L 4 Crank 1
136 M9 1601 001  B504016HO1 FoX 3 ¥ 1/440)x6 Screw 1/4(40)x6 ’ 3
137 M9 1516 001  WS00006HO1 P X % ¥ 15/64(28)x13 Screw 15/64(28)x13 T T3
138 MF 60A2 740 W501624HO1 7 r J b Felt - T
139  MF 60A0 232  W464011HO1 Fo# oA & () Arm shaft bushing (L) T 3
140 MF 70A0 352  WA476422HO1 ) 5 — Collar 1 4+
141 M9 1602 001  W500036HO1 A X Z Y 1/440)x4 Screw 1/440)x4 2
142 MS O1A0 230  W349791HO2 o # Arm shaft 1
143 MGA41BO 234  W481617HO1 b o# X 2 () Arm shaft bushing (M) i ) 1
144 MS O1A0 350 W488981GO1 % 9 H LA Thread trimmer cam 1
145 M9 1602 005  WS502914HO1 Xz % 1/440) Set screw  1/4(40) 1
146 M9 1607 001  W478184HO1 A X %2 ¥ 1/440)x4 Screw 1/4(40)x4 T
147 MS O1A0 233  W48857 1HO1 T o# X &2 L (A Arm shaft bushing (R) S I
148 M9 1473 086  W481476HO1 AN — I Oil seal ’ B
149  MF 10A0 682  WA453500HO1 7 -y - Pulley B 1
150 M9 1502 002  WB500509HO1 F Y S 16/64(28) X 12 Screw 15/64(28)x 12 2
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SEWING MECHANIS

#FBEH Common Parts
Fig. a3 — K A3 - K N o o Egm
8 60 2 Description

No. Parts. No. Ref No. Amt.

Req.
161 M9 1203 002  B509178HO1 F Z S 3/16(28)x15 Screw 3/16(28)x 15
162 MS O1A0 956  W349792HO1 & 23 2 S Connecting rod 1
163 MS O1A0 833  W488573HO1 % - B B ~ Bushing 1 1
164 M9 1508 001  B509088HO1 A x % ¥ 15/64(28)x8 Screw 15/64(28) X8 3 :
165 M9 1802 045 B508961HO1 ¥ Y K Nut ' 1
905 MS 01E0 450 WA488892G01 F #® () Hook shaft complete 1
166 M95004 021 BS9OIN310PO5 6 FNft K h MEXS Bolt M5X5 o 1
167 MSO1A0 508 W349793HO1 tv4e2-%w& " Secter gear 1
168 MS O1A0 891 W488572HO1  i% . " Rock shaft 1
169 M9 1807 015  WS501406HO1 B E xS B  Screw 1
170 _MS O1A1 833  W488575H01 X Y W Hook shaft bushing 1
171 M9 1506 001  B509087HO1 A X X ¥ 15/64(228)x6 Screw 15/64(28)x6 2
172 MM11A0 352  W446142HO1 A 5 - 77 cCoMar 1
173 M9 0802 003  WS502074HO1 # F F ¥ 1/844)x45  Screw 1/8(44)x45 2
174 M90311 050 BS913NO1OPO2 E 4 3  Washer 3 2
176 MS O1AO 572 Wa88577HO1 N Spring 2
176 M9 0500 085 S648001HO3 oY > ¥ ~ oring 1
177 MSO1A0 761  W488580HO1 g8 4 v L " Eccentric pin 1
178 M9 1502 002 WB00509HO1 £ % S 15/64(28)%x12  Screw 15/64(28)x12 1
179  MSO1A0 121  W349794HO1 4 ® "~ Outer hook 1
180 MS O1AO0 950 W488578GO1 hEHIL/N— Hook clamp 2
181 MSO1A0 611 W349795HO1 K 3 4 /X —  Hook driver 1
182 M9 5001 021 BS903N210P16 6 A ENL b MEx16 " Screw M5 x16 1
183 MSO1A0 120 P975044X01 ¢ %  inner hook 1
184 MSO1AO0 616 W349796HO2 ¢ ¥ # I Hook retaine 1
185 MS O1A0 123 P976029X01 * E > Bobbin 1
186 MSO1A0 125 P976028X01 £ E > 4 — X Bobbin case 1
187 M9 0853 002 W488579HO1 ¥ % ¥ 1/8(40)x4 " Screw 1/8(a0)x4 2
188 MS O1A0 329 Wa88938H02  #H < % ¥ Thread guide 1
189 M9 0001 060 BS921N134P18 ¥ f7 ¢ - Pin 1
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X-Y MECHANISM

(8 HF S Common Parts

Fo. &2 - F HEHI-—F mm | E
E=td & £ Description

No. Parts. No. Ref No Amt.

Req.
201  MSO1AO0 352  W4a88581HO1 5 5 — Collar 2
202 M9 0910 003 B509270HO1 A F % Y 9/6440)x7 Screw 9,/64(40)x7 8
203 MS O1A0 407  WA488582HO1 ® H R Detecter disc 2
204 M95001 095  W349797G02 INLZAE—2— (Y) Motor complete(Y) & B
205 M94003 021 BS9O3N219P36 6 BRIF AL k Max12 Bolt M4X12 B -
206 M9 0101 053 BS913N210P0O4 N2 E 2 Spring washer 8
207 M9 4005 021 BS90IN319P12 GARAIEX RS M4x8 Screw M4 x8 -
208 MSO1A0 364 W4a88583GO1 hoy Ty H Coupling -
209 M9 5005 021 BS903N210P45 g BA KN b MS5x40 Bolt MS x40 ) i 2
210 MS O1A0 603  W231574H02 YE-4-8& ' Motor adapter (Y) I
211 M9 1001 075  P980016X01 24 5anT7 ) 5 Bearing 8
212 M9 4001 021 BS9O3N219P33 6 AWt E I k M4X6 Bolt M4 x6 a
213 MS O1AO0 769  wW488589G02 EHANL NS Cog pulley 2
214 MSO1A0 758  W488586HO1 J 5 5 oy k Bracket i 1
215 M9 5006 021 BS9O03N210P30 6 BAftHIL b M5x30 Bolt M5 x30 Rl
216 MS O1A0 390 W488590HO1 Y B & # Shaft 1
217 M9 0511 065 BS922N210P60 E A &2 Ik X 7 6 Retaining ring ) ) 8
218 M9 4003 021 BS903N219P36 6 BA{THIL b MaAx12 Bolt M4x12 ’ a4
219 M9 5000 095 W349797GO1 NKILAE—4— (X)) Motor complete (X) R
220 MSO1A0 364  W488583G0O2 Ay TULY Coupling T . T Ty
221 M9 4006 021 BSS01N319P 11 AN FAZRY MAX6 Screw M4Xx6 2
222 MSO1A2 390 W488597H02 X B # ' ‘Shaft - ’ 1
223 MSO1A1 758  W349798HO1 J 35 5 9 & Bracket S T
224 M95001 021 BS903N210P16 6 AR{FHEL b M5X16 Bolt M5Xx16 o s
226 M9 0102 053 BS913N210PO5 /S % [ £ y Spring washer B 10
226 M9 0550 050 BS913NO4OPO5 [ & Washer 10
227 MSO1A2 758  W349799HO1 F 5 5 oy b ~ Bracket 1
228 M9 1373 045 BS910NO10OPOS  F+ v N M5 © Nut M5 o 1
229 M9 5007 021 BS903N210P40 6 AR AN b MEX40 ~ Bolt M&xa40 . 1
230 MSO1A1 767 WA488585G02 ERHAL FE ' Cog pulley o - 2
231 MS O1A0 454  W488584HO01 # Shaft 2
232 M9 1002 070  P980017X01 LM #E - I LM-10UU Bearing T 2
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X-Y #  #8
X-Y

MECHANISM
HHES Common Parts
| | _. T e i
Fig. 8 & 3 — b A#M3 - K o ' '] | |
8 ga -4 Decription | :
No Parts. No Ref. No Amt, ! ! \
Req. v i
260 MS O1A1 390  W488587HO1 Y &8 & #4 Shaft 1 ;
251 MSO1A1 523  P980020X01 AL IHNILE(Y) Cog beltty) T
252 M9 4001 037 BS9OONT114P12 P M * ¥ Max12 Screw M4x12 R
253 MSO1A0 778  WA488591HO1 AN kT (Y) " Belt clamper (Y) S T
264 MS 01A0 476  WA488592HO1 2N - Y — " spacer e, s
256 MS O1A0 781  W4a88593HO1 Y XL kA Belt holder 1
266 M9 5001 021 BS903N210P16 6 ARft AL b M5x16 " Bolt MBEX16 o S 1
257  MS O1AO0 692 . Wa88594GO1 mm/\ mYLY Bearlng housmg' S T
2568 M9 1001 070 P980018X01 L M # — JL LM-8SUU Bearing T o 1
250 M9 006 021 BS901IN319P11 GRANFRAZS Max6 Screw M4xe6 2
260  MS O1A1 464  W4a88595HO1 # Shaft 1
261 MS 0O1A0 455  W488596HO1 # ¥ I Bracket o - 1
262 M9 0906 002  WB500791HO1 £ oz 3 9/64(40)x4.5 Screw 9/64(40) x4.5 ' - 6
263 MSO01BO 339  W483885HO1 X h N - & Cover plate (X) o
264 M9 4001 021 BS903N219P33 6 BRI £/ ~ M4ax8 Bolt Maxs 7 7
265 M9 0450 050  BSO13NO4OPO4 & & Washer
266 MSO1BO 957  W349800HO1 X % g L — 2 o ' Movable race (X) S -
267 MSO1A1 778  W488588HO1 N MBI (X) T Belt cn;—;ﬁbér >y
268 M98008 070 BS897NO10P12 4R ® 5/32 ~ SteelBall 5/32 T T
269 MS O1A0 914  W488599HO1 y ¥ — + Xy 7 Retainer (X) T 2
270  MSO1AO 523  P980019X01 B4 TANLE (X) Cog belt (X) 1
271 M9 0440 037 BS9OONO14P16 ~ P + ~ % ¥ Max16 ' 3crew“'|§'/f4x16 N - 2
272 M9 1003 045 BS91ONO1OPO4 + - v  k i Nut 2
273 M9 0406 037 BSOOONO14POS P + ~ % U M4x6  Screw M4 Qé"" 2
274 MSO1A1 957  WAa88800HO2 YE®EL-2  Fixedrace(Y) - 2
275 MS O1B1 957  W488801HO1 YBEL - X Movable race (Y) 1
276 MSO1A1 914  W488802HO2 Yy s - F M Retainer (Y) o 2
277 MSO1A0 957  W4a88598HO1 XBEEL -2 o ~ Fixed race (X) 2
278 M94003 021 BS9O3N219P36 6 ﬁ,\ ﬁ;jz W ~ M4><12 T T Bot Maxiz T =8
279 MSOI1CO 339  W488886HO1 Y B 5 = |/ " Cover plate (V) R B 1
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S A
WORK HOIDER MECHANISM

0 H+E88E Common Parts :
. B o . . A S s S St S S S S S

Fig. &R an 3 k A M 2 K a0 A P Becription B i
No Parts. No. Ref. No. Amt,

Req.
301 MS O1A0 732 wW488817HO1 E > # I Holder 1
302 M9 1107 002  W500092HO1 bl F 3 11/64(40) X565 Screw 11/64{40) x5.5 o
303 M9 0450 050 BS913NO40OPO4 [ 4 4 Washer 4 i 9
304 MS O1A0 509  W349802H02 JyLJ/JA4FKSE Solenoid adapter I
305 M9 3002 021 BS903N219PO4 6 /NI HKIIL b M3x8 Bolt M3x8 ) a4
306 M9 0103 053 BS913N210PO2 /v % & 4 3 Spring washer 3 p)
307 M9 0312 050 BS913NO40OPO2 [ % 3 washer 3 ' RV
308 M9 0000 095  W488945GO1 vyoL /oA K Solenoid ) T
309 M90512 060 BS921NO20PO4 2 F » 7 & o 4 Snap pind o 6
310 M9 4002 060 Wa88818HO3 [ L $44x205 Pin  $4x205 ’ - 1
311 MS O1A0 910  W488819HO1 ) < 7 Link 1
312 MS O1A1 352  W488825H01 # 5 - collar - 2
313 MS O1A5 476  W4a88901HO1 2 x — H - Spacer - 1
314 M9 4004 060 W488818HO4 & L 44 x36 Pin  $4x36 T
315 M9 0513 060 BS921NO20PO6 X + 4 F € > 6 Snap pin 6 o 2
316 M9 6001 060 W488820HO1 ¥ L 46 x31 Pin 46 x31 1
317 MSO1A0 802  wW48882 1HO1 @ Y ik & ’ ~ Stopper ' - R
318 MS O1A0 257  WA488822HO1 | T 1w " Presser piate T 1
319 MO 4001 021 BS903N219P33 6 AR KL b Maxg "~ Bolt M4x8 T a4
320 MS O1A0 267  Wa88823HO1 BIWR A 2 I o " Presser guide ’ o 1
321 MSO1A1 910  wW4a88824HO1 Iy > 7 Link 1
322 MSO1A2 910  W488826HO1 yooL g S Link 2
323 M9 4003 060 W488818HO1 A L $4x25 " Pin $44x25 - 1
324 M9 0101 053 BS913N210PO4 /N % & 4% 4 ‘Spring washer 4 e
3256 M9 4003 021 BS903N219P36 6 @A £/ b Max12 ~ Bolt Max12 6
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B I # B
WORK HOIDER MECHANISM

P 7%5&(555% ( Common Parts i
Fig  #8& 3 - K &M -k . -, | |
a8 an Decription L
No. Parts No Ref No. Amt. i
Req.
341 M9 0330 037 BSQOON112P09 P M x ¥ M3x8 Screw M3 x8 1
342 MS O1A0 467  W488805HO1 2 @ F stider o 1
343 MS O1A0 262  W488806HO1 P T ) Warkholder shaft - T
344 MS O1A2 833  W488816HO1 X & L Bushing T B ST T
345 MO 4006 021 BSOOIN319P11 G RANFIEA XY Max6 Screw Maxé6 T |
346 MS O1A0 729  W488815HO1 E % U N % Spring 1
347 M9 4006 021  BS901IN319P11 ERRMIEAZY MAX6 Screw M4x6 N B
348 MS O1A0 260  W488807HO02 BMINZEI Spring holder 1
349 M9 1207 016  W488808HO1 T % U B 1 3/16(28) Screw 3/16(28) I
350 M9 5002 021 BSQO3N210P10 6 AR £ I b M5X10 Bolt M5 x10 o T2
351 M9 0102 053  BS913N210PO5 /A x K £ 5 Spring washer 5 2
352 M9 0550 050 BS913NO4OPOS [ £ 5 Washer 5 - 2
353 M9 5002 021 BS9O03N210P10 & At £ I k MEX10 Bolt M5x10 2
354 M9 1251 003  W500815HO1 ¥ 3 ¥ 3/16(32)%x10 Screw 3/16(32)x10 2
355 MSO01A3 257  W488931GO1 % T o Feed plate 1
356 MS O1A1 308  WAa88809HO2 B I Wt e R Clamp foot (R) 1
357 MSO1A2 308  W4a88810HO2 B I WA L "Clamp foot (L) ) 1
358 MS O1EO 105 -~ W488930GO1 i T Clamp frae ’ ' 1
359 M9 4001 021 BS903N219P33 6 AR £ b M4ax8 " Screw M4x8 2
360 M9 4003 021 BS903N219P38 AR AL " Bolt Max16 o S a
361 MS O1AO 154  W488803HO2 I EARK Work holder guide plate 1
362 MS O1A0 307 W488804HO1 s I ' N Work holder guide - 1
363 MS O1A0 308 W231575H02 D— RN F—T— L " Work holder arm 1
364 MSO1A1 259  wW488811HO2 ® I N oz ~ Spring 2
365 M9 1373 045 BS910ONO70PO5 1k X + v ~ Nut 1
366  MS O1A0 702 wWassg12HO1 Nz BT B Bracket 1
367 M9 0512 065 BS922N210P30 E 4 1k X 8 3 Retaing ring 2
368 M9 4001 060 W488813HO2 F > ¢44x134 Pin $4x13.4 1
369 MSO1A0 705 W488814HO1 /5 % # I Spring holder 1
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k Y1 # 8 _
KNIFE ACTUATING MECHANISM

HEEH Common Parts
Fo  maa-F @FHa-r ' " |
- a8 &n 7 Decription ‘ !
No. Parts No. Ref No Amt. b
Req. I i
=401  M90513 065 BS922N210P25 E 4 h x 7 25 Retaining ring T BB Ir
402 M9 1129 015  W488846HO1 Bt FE %2 ¥ 11/8440) Screw 11/64(40) 1 !
403 mqb 00 L/OSQ\ & @ £ 6 Wave Washqr 7 7 1
404 MS O1BO 838 wW488847G02 B 8B x 2R #8) Movable knife complete 1
405 M9 0906 003  WS501582HO1 A F % T 9/64(40)x3.2 Screw 9/64(40)x32 2
406 MS O1A0 838  W488926H01 B & X X Fixed knife 1
407 MS O1A3 476  WA488939HO1 2N - % - Spacer ) 1
408 M9 1113 002  WS500182HO1 T * S 11/64(40)x 15 Screw 11/64(40)x 15 a 2
409 MS 0O1A2 601  WA488849HO2 %L A BAHAR Adapten 1
410 M9 0551 050 BS913NO10OPOB [ % Washer T
411  MSO1A0 221  W488827HO1 %I AL IS — Lever 1
412 M9 0105 024 W488828H02 & 4 £ L b 11/64(40) Bolt 11/64(40) 1
413 M9 0511 060  W488844HO1 = > Pin 1
414 M9 1107 002  W500092HO1 F Y 3 11/84(40)x5.6 Screw 11/6440)x55 2
415  MS O1A0 796  W488850HO1 FaL.-78I Clamper ' B
416 M9 0450 050  BS913NO4AOPO4  [E £ 4 Washer 4 5
417 M9 4003 021  BS903N219P36 6 ARt £ h MaAx12  Bolt M4 x12 - 5
418 M9 0101 053 BS913N21OPO4 /N X E £ 4 Spring washer 5
419 M9 1004 045 S541111H10 + y A Ma Nut M4 o 2
420 M9 0301 053 S561121HO1 N x E £ 4 Spring washer 4 2
421 M9 0450 050 BS913N0O40OP0O4 & £ 4 Washer 4 2
422 M9 0001 095 W4a88952GO1 O—-4yJL/4FK Rotary solenoid T
423 MS 01A3 601  W349803HO2 L J 4 KRR Solenoid adapter 1
424  MF 90A0 746  W487070GO1 TLELTNTA v —(#) Flexible wire complete R
425 M9 1107 002  WS500092HO1 T 2 ¥ 11/6440)x55 Screw 11/6440)x55 1
426 MS O1A1 604 W488853HO2 JL /1 KRftE Solenoid abapter 1
427 M9 1011 098  WA487085GO01 O-4YvL/4FK Rotary solenoid - 1
428 M90311 050 BS913NO1OPO2 [ % 3 B N washer 3 7 2 |
429 M90103 053 BS913N210PO2 /N X E € 3  sSpringwasher 3 - 7 2
430 M9 0873 045 BS910NO1OPO2 + A M3 - © Net M3 T
PLK-109
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KNIFE ACTUATING MECHNISM

. & #BB% Common Parts
Fo. m& - K HA#MI-F E5E4
BB & -4 Decription
No. Parts. No. Ref. No Amt
Req.
441 MS O1A1 572 Wa88829HO1 T v * Nz Spring 1
442 MS O1EO 351  W4a88830GO1 h L8 Tt B (4R) ’ Com follower complete T El
443 M9 1601 021  WA4B62662HO1 GRARfFAZS 1/440)x6 Screw 1/440)x6 o 1
444  MS O1AO 348  W488831HO1 A # ~ Shaft o ‘ 1
445 M9 1608 005  W488832HO1 BN X 2T 1/440) Screw 1/440) R
446 M9 1620 045  W4B2843HO1 ¥ 5 k 1/4(40) Nut 1/4(40) 1
447 M9 5004 021 BS9OIN310PO5  GBRfILEA RS M5EX5 " Screw MBXx5 T Ta
448 MS O1A3 352  W488833HO1 T - “collar T2
449  MS O1EO 430 _ WA488894HO2 XU 8 E - “Crank complete 1
450 M9 5003 021 BS9QO3N210P12 6 AR HIL k MEx12 " Bolt M&x12 Ty
451 M9 1101 015  W502907HO1 B f F % U 11/6440) Screw 11/64(40) 1
452 M9 1104 045  W500079HO1 + k11/6440) TNt 11/6440) o 1
453 MS O1EO 976  W488899GO1 oy FI LK ) Connecting link complete 1
454 MS O1A2 572  W488852H01 PEE T ‘spring T
455 MS O1A0 228 Ww488854HOY B ) Crank T v
456 M9 4003 021  BSOO3N219P36 6 BAf K/ b Max12 Bolt M4 x12 1
457  MF 90A0 361  W487072HO1 A " Bracket T T
458 M9 1127 015  W487061HO1 B4 F 3 ¥ 11/6440)  Screw 11/64(40) - - 1
459 M9 0802 002  WS501083HO1 Tz U 1/8@4x7 “Screw  1/8(44)x7 o T2
460 MF 36A0 750  W502917HO1 B B " Wolder 1
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kY # 8
KNIFE ACTUATING MECHANISM

#igﬂ.ﬂ, Common Parts

Fg. ®d&3—F gy - r L |
b1 o P4 Decription |

No. Parts. No. Ref. No. Amt. ,

Req. P

471 M9 0101 O17  Wa88839HO1 B fF £ Ik 11/6440) Screw 11/64(40) 2

472 M9 1108 001  BSO3846HOT P A X ¥ 11/6440)x55 Screw 11/64440)x56 1

473 M9 1104 045 WBOOO79HO1  + ~o11/6440) Nut 11/6440) 1

474 M9 5003 021 BS9O03N210P12 6 BAfFHIL K MBEX12 Boit MSx12 Ty

475 M9 0102 053 BS913N210POS /N % @ 4 5 = Springwasher5 1

476 M9 0550 050 BS913NO4OPO5  [& £ 5 Washer 5 1

477 MSO1A1 392  W488836H02 A 2 53 & B . " Knife driving crank I

478 M9 1109 045 W488835HO1  F+ b 11/84(40) " Nut 116440y

479 MSO1A2 392  W488837HO1 A 2B wE 000 Knife driving crank T T T

480 M9 1510 002  W500676HO1 ¥ z S 15/64(28)x12  Screw 15/64(28)%12 o T2

481 MS O1A4 454  W488838 HO1 o Pin 1

482 MSO1A4 603  W488834HO1 m + & Bracket - B

483 MS O1A5 454  WA488843HO1 v N W  steppedpin o 1

484 M9 1508 001  BS509088HO1 K X % U 15/6428)x8  Screw 15/6428)x8 1

485 M9 1214 015  WS502006HO1 B 4 ¥ % ¥ 3/1628)  Screw 3/1628 1

486 MS O1A3 392 w4ag88842H02 X 2 B & M Knife driving crank 1

487 MSOIE1 975 W4a88899GO2 QO v b I > K (#) "7 Connecting link complete 1

488 M9 1130 015  W488841HO1 Bt ® % ¥ 11/6440)  Screw 11/6440) 1

489 MSO1A3 950 wassgasHO1 ) > g N 1
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FIF I XS IVIF T
INNER PRESSER FOOT & MANUAL LIFTING MECHANISM

(&8 | B2 Common Parts
Fo &3 - K AMa-F B ]
uw 2 -4 Decription Amt.
No. Parts No. Ref. No Req.
501 MS 01A1 256 wa488868H02 ch bl I ¢3 xX45 Presser foot 1
502 M9 0922 002  W464016HO1 b * 3 9/64(40)x8 Screw 9/64(40) %8 1
503 MS O1A2 262  WA488866HO1 | T % "~ Presser bar RN
504 M9 1102 001  WS500489HO1 kA % Y 11/6440)x8  Screw 11/6440)x8 1
5056 MQB50AO 664  W458121HO1 WIEX 42N ~ Bushing 1
506 M9 1107 002  WS500092HO1 F * S 11/64(40)x 55 Screw 11/64(40) x55 1
507 MS O1A0 265 W488865HO1 BE I " I S Presser bar lifting bracket T
508 MS 01A4 910  W4a88867HO1 Y > 4 - uek 1
509 M9 0551 050 BS913NO1OPO6 # x  Washer a4
510 MSO1A1 763 W488864HO1 NMLZ 52 Bellcrank 1
511 M9 0106 024  W488828H01 AR N 11/64(40) Bolt 11/64(40) a
512 MS O1A5 910 ~ W488863HO1 gy o  Llink ST T
513 MF 40A2 572  W475404H01 Y L <% % /A % ~ spling 1
514 M9 1107 002  WS500092HO1 F % Y 11/6440)x55  Screw 11/64(40)x55 T2
515 M9 1113 002  WS500182HO1 T oz ¥ 11/6440)x15 Screw  11/64(40)x 18 T3
516 M9 1104 045  W500079HO1 ¥ 5 k 11/64(40) Nut 11/64(40) 1
517 M9 12561 016  B509180HO1 F x ¥ B 4 3/16(32) Sorew 3/16(32) 1
518 MSO1A1 228 W488861HO1 [ Crank 1
519 M9 0602 031 WA468547HO1 * m K 1/4(40)x 13 Bolt 1/4(40)x13 1
520 MSO1A6 910 W488855HO01 ] D 5 Link 1
521 M9 1219 015 W481460HO1 ¥ X U B ft 3/16(28) Screw 3/16(28) 1
522 MSO1EO 763  W488856GO1 NNV F 2y (#8) Bell crank complete 1
523 M9 1110 002  WS00294HO1 ¥ * 3 11/64(40) x8 Screw 11/64(40)x 8 2
524 MSO1A2 361 W488857HO1 1 4 Bracket 2
" B25  MF 70A0 572  W481478HO1 YT ENZ Spring 1
526 M9 2001 016  B503843HO1 T x U B ft 5/16(29) Screw 5/16(24) 1
527 M9 0407 050 W469519HO1 B Y Washer 1
528 MS O1A3 454  W488858HO1 * Shaft 1
529 MS 01A4 392  W488860HO1 55 & [ Crank 1
530 M9 1606 001  B504016HO1 Ik A % ¥ 1/440)x6 Screw 1/4(40) X 6 1
7 §31 ~ MS O1EOQ 228 w488859G01 = (#8) Crank complete 1
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714 IN— 1%
WIPER MECHANISM

@@ |  FUEBlan Common Parts
Fig. ®M&3I - K HEHMI - K 2 ]
a8 &h - Decription
No. Parts. No. Ref. No. Amt.
\ Req.
550 MS O1A0 980  W488869HO1 7 4 It - Wi per 1
5561 M9 0905 015  W501145HO1 T x U B Screw R ) 1
552 MSO1A7 910 W488870HO1 g > i Link 1
553 M9 0907 015  WS500057HO1 F z2 U B fI 9/6440) Screw 9/64(40) 1 e
554 MS O1EO 392 WA488862GO1 g ® B (8 Wiper crank compiete 1 |
5556 M9 0802 003  W502074HO1 X FE % T 1/8(44)x45 Screw 1/8 (44) x45 2
" 566 M9 0873 045 BS910NO10PO2  F y kM3 ) Nut M3 2 -
557 M9 O103 053 BS913N210PO2 N % K 4 3 Spring Washer 3 2 |
5568 M9 0311 050 BS913NO10PO2 [ 4 3 " Washer 3 2
5569 MS O1A0 982  W349804HO1 714 WMt E " Wiper Adgpter 1 |
560 M9 0002 095 wa88954G01 o—-42y—vL/4A4F Rotary solenoid 1
561 M90450 050 . BS913NO4OPO4 [ 4 a " Washer 4 2 R
562 M9 1110 002  W500294HO1 b3 F 3 11/64(40) x8 Screw 11/64(40) x8 B 2 |
" 563 M9 0901 045  WS500307HO1 + y r 9/64(40) Nut 9/64(40) - ’ 1
564 M9 1102 015  W501121HO1 F 3z U B 11/6440 Screw 11/64(40) B 1
565 M97001 095 BE703D260G30 & # & & () Viny! cap-tire cord assembly !
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e /mBCRRAMR
LUBRICATION & WIRING CONNECTION MECHANISM

B ESH Common Parts

f&HA | 1

Fig. T W e M- K N o B2
&R & 4 Decription

No. Parts. No. Ref. No. Amt.

Req.
601 MN 10A0 135  P674005X01 S = Oil window 1
602 MS O1A0 688  W4a88880HO1 JN 1 i Pipe 1 ) I
603 MS O1A0 740  W488982HO1 Vi k Felt 1 B
604 MS O1A0 796  W488881HO1 * v 4 Holder 1 T
605 M9 1107 002  WS500092HO1 b * 3 11/64(40) 5.5 Screw 11/64(40) x5.5 5 1 I
606 MS O1A1 796  W488871HO1 Tk I 5 Holder 1
607 MSO1A1 740  W488872HO1 ) k Felt 1 T
608 MSO1A2 796 W488873HO1 * N 5 Holder . B I T
609 MSO1A0 742  WA471448HO1 7 2 Cover 1
610 MF 60A5740  WS500906HO1 7 b $14x15 Felt $14x15 3 TT1 11T
611 MSO1A1 688 W488979H02 IR 1 7 Pipe 1
612 MS O1A1 148 ~ W488976H02 E £ Oil braid 1 1T T
613 MS O1A2 688 W488979HO1 N q - Pipe 1 T
614 MS O1A0 148  W488976HO1 b £ il braid 1 1T
615 MS O01A3 796  W488933HO1 * v 4 Holder 1 T T
616 MS O1A3 688 WA488979HO3 IR 1 7 Pipe 1
617 MSO1A2 148 W488976H0O3 e £ Oil braid 1 T T
618 MS O1A4 796  WA488934HO1 & W 5 Holder 1 T
619 MS O1A6 796  W4a88918HO1 * o 4 Holder 1
620 MS O1A5 796  W488935HO1 * o 4 Holder 1
621 M9 0450 050 BS913NO4OPO4 [ & Washer 1
622 M9 1110 002  WS500294HO1 £ % ¥ 11/6440)x8 " Screw  11/64(40) x8 1 1T
623 MSO1A7 796 WA488882HO1 x N H ’ Holder 1
624 MS O1A4 688 W488977HO1 T 1 7 Pice 1
625 MS O1A3 148 WA488975HO1 E E Oil braid T B
626 MS O1A5 688 W488978H02 I 1 >3 Pipe 1
627 MSO1AS5 148 W488975H03 = 3 Oil braid i 1 T
628 MS O1A6 688  W488978HO1 N e - Pipe ‘ 1
629 MS O1A4 148 W488975H02 e £ " oilbraid 1
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660 659 658 657




1 mAc#R R
LUBRICATION & WIRING CONNECTION MECHANISM

HRmIPE: Common Parts

Fig. M&3I - K RAHMI-F o
g L -4 Decription

No. Parts. No. Ref. No. Amt.
Req.
641 MS O1A2 740 W488874H02 7 1 Lk Felt 1
643 MS O1A9 796  WA488876HO1 *® I 4 Holder 1
644 M9 1107 002  W500092HO1 F % ¥ 11/6440)x55 Screw 11/64{40)x5.5 a
645 MS O1AO 780  W349805HO1 * a4 Holder 1
646 MS O1A4 740 WA488877HO2 7 1 ML b Felt 1
647 MS O1A0 408 W488878HO1 XUBRBRESE Detecter bracket (X) 1
648 M9 1001 096 TE703P185G10 T2 P BRI (X) Control circuit unit (X) 1
649 M9 5001 096 TE703P186G10 71> hEAFHMIT (Y) Control circuit unit (Y) 1
650 ‘MS 0O1A1 408 w488879HO01 YiuEBRHSE Detecter bracket (Y) 1
651 MS O1BO 603  W4B88951HO1 ¥ F = h Supporter 6
652 M9 0312 050 BS913NO4OP02 [ 2 Washer 6
653 M9 0103 053 BS913N210P02 N - E % Spring washer 6
6564 M9 0331 037 BS9OONO12P12 P + N % ¥ M3x12 Screw M3 x12 6
655 M9 1118 002 B50S061HO1 Ed Y 3 11/84(40)x 10 Screw 11/64(40)x 10 a
656 M9 0450 050 BS913NO40OPO4 ¥ 5 % Washer 4
657 M9 7002 095 w488932G01 E O£ T £ Vinyl cap tire cord assembly 1
658 MS O1A1 485  WA488936H02 2L yFKyTR Switch box 1
669 M9 1110 002  W500294HO1 E 2 3 11/64(40) x8 Scre 11/64(40)x8 2
660 MS O1A0 486 . W488937H02 ALy FEyIRAPDIN—- Switch box cover 1
661 M9 0906 002 W500791HO1 F EY T 9/64(40)X4.5 Screw 9/64{40)x4.5 a
662 MSO1A0 484  P909002X01 BEL X1y F Switch 1
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®

Ho 38

SYNCHRONIZER MECHANISM

&8 #FHE Common Parts
Fig. - s I R#Ma-F &3
R =2 2 Decription
No. Parts. No. Ref. No. Amt.
Reg.

671 M9 1111 001 B503852H01 [ X -4  11/64(40)x10 “Screw 1 1/64(40)x 10 2
672 MF 40E0 602 w479382G01 WA U > F (%) Magnet ring for Z-motor 1
910 MF 40EO 406 W339674G01 * H ® 8 Detector complete 1
673 M9 1107 002  WS500092HO1 T H 3 11/64{40)x5.5 Screw 11/64(40)x5.5 2
674 MN 10A1 689 "'W501202H01 x N 4 - Holder 2
675 M9 1102 004 W467880H0O1 TS5 v A4 %3 11/64(40)x 10 Screw 11/64(40)x10 2
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¥

ACCESSORIES

HE 2 Common Parts

. . . i J::]

Fig. &3 -—-F R#Ma3- F B

£8 ah % Decription

No. Parts. No. Ref. No. Amt.
Req.
701 MF 60A0 749 W231722H01 7 B & B Accessory box 1
702 MN25BO 128 S970005H04 X o > §t DPX17#16 Needle DP x17 #16 9
703 MS O1A0 123  P976020X01 & E > Bobbin a
704 TTTTTUTUTTTRY TR o oy Screw 2
705 ML 10A0 417  W501991HO1 B & O L Rubber cushion o a
706 MB O2A0 608 P842003X01 x ¥ @ ¥ (&) Screw driver (M) 1
707 MBO2A1 608  P842002X01 2 o @ > (U Screw driver (S) - 1
708 MMI10A 0733  W445350H01 E > + v b o Pinset 1
708 MM10A1 479 B422776HO1 2 N+ 10x14 Spanner 10 x14 1
710 MS O1A1 976  S841004HO4 cCARAEZRI/ItS 4 Socket wrench 4 1
711 MS O1A0 976 W488545H03 c A&z /NF 3 Socket wrench 3 1
712 MF S0A1 976 W488545H02 6 A X /NF 25 Socket wrench 2.5 1
713  MS O1A0 417  W488959HO1 =] L g "Rubber ring 1
714 MS O1A3 476  W488939HO2 2~ — Y - Spacer 1
7156 M9 0513 065 S922N210P25 E ¥ It X 2 Retaining ring 5

- — 36 —
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754 755
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767




+ K @

ACCESSORIES
& #iﬁlgﬂ.ﬁ, Common Parts
Fig. B& - K ##a3—- K 1B
=d =2 b4 Decription
No. Parts. No. Ref. No. Amt.
Req.
761 MS O1A0 777 Vv ~ J bk M5O V belt M50 1
583 MMI0AO 376  W322702HO1 4 # 1) L=1006M/M  Chein 1
7783 MF 10EO 149 P831001X01 @ & 7777 7 " oilwithoiler 1
784  MF O0EO 193 PO95009X01 % x A & " Cotton stand complete 1
756  MS O1A0 462  BV44093HO1 @ = % T Head rest 1
756 MO 5003 099 BS460NO11P36 k£ 1 — X 10A Fuse 10A 2
T767 M9 5004 099  BS46ONO11P48 £ 1 - X 20A Fuse 20A 2
58 MQ10AD 734  W220627H04  E=—wHii— 7 Polyethylene cover 1
759 MF 10A4 691  W500812HO1 5 2 A v b " Gasket 1
760 MS O1EO 731  W446050G01 N 4 7 4 " Pipe complete 1
761 MF 20A0 130 W319422HO1 S £ > Oil bottie 1
762 M9 1561 022 - S531121H04 £ Lk M&x12 Bolt M6 x12 1
763 M9 0601 053 S561121HO5 N 2 E £ 6 Spring washer 1
764 M9 0702 050 WS502735H01 EE & Washer 1
765 M9 0710 060 MS14D908HO1 E % ‘Washer 1
766 M9 1573 045  S541121H04 + Y L 6 Nut 6 1
767  MF 20A0 131  W453513H01 S = a Oil bottle holder 1
768 MSO1A0 762  W4a88984HO1 NGB ER—-—L> 1T Plastics plate 3
769 MS O1A1 762  W488984H02 ANWLFE-LL 2T Plastics plate 3
770  MF 60A0 608  W319408HO1 x v @ ¥ (k) Screw driver 1
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OPTION PARTS

HFEE Common Parts

. . £ T
Figg #& 23— K AMa - F . o ik
2B ah =4 Decription
No. Parts. No. Ref. No. Amt.
Req.
801  _MSO1AO 101 W4a88910HO1 t R 416 Needleplate #1.6
802 MS O1A2 101  Wa88910HO3 $t iR 426 Needlepla'{ém 426
803 MS O1A0 256  W488868HO1 th 1@ I 42 Presrer foot  $2.0
‘804 MS O1EO 256  W488868GO1 | I LmEIft C Pres;'é;_f-o; T
T 805 MSO1A1 120 P975043XO01 = ¥ B a ~ " lnner hook
806 MF 12EO0 210 W346065G02 + % 3B/ B OB (M) Thread tension regulator complete
807  MSO01A0 269 w488811HO1 - VI S s'b'nﬁgﬁ'
'ébcT—'MS O1A1 257  W349801HO1 %W R MEM) ~ Feed plate (Blank) -
809 Ms 61A4 267  W349815HO1 % W 4R S(EM) ~ 77 Feed plate (Blank)
810  MS 0180 257  BV44112GO1 % | Ush>B  Feed plate
811 _MS O1A0 470  W349808HO1 z ~ Y i Slide plate
812 Ms ' O01E2 105 . '.éV440767GO1 P T (JI[I#I}EE) Clamp framén“_rrﬁuw B
7813 MS01A0 105 " "wags911HO2 4 I (M) Clamp frame (Blank) - -
814 MSO1BO 105 . BV30S59HO1  f# I LU ~ "Clamp frame Sar nis .
T, MsoiB2 105, e I L(khom) Clamp frame . = .
7815 MS O1B1 1056  BV30560HO1 I T RUNICA) Clamp frame - -
7, msoie3 108 - I R(kH A Clamp %rame.j'wm o, T
816  MS O1A4 476  W488927HO1 R “Spacer ” )
§17 M0 4004 021 S903N219P42 6 AR £ b M4x25 " Screw M4ax256 -
818 MS O1E1 105 BV44190HO1T 1 I (L73ImM@IA)  Clamp frame (L) T
819 MS 01LO 105  BV44188HO1 b I (LFEH) Clamp frame (L) Blank
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